Page 1


Duplex 280 SpareDuplex List Mini TAV280 100 VV Spare Parts List TAV. 100

MAIN FRAME AND TRANSMISSION

POS.

DESCRIPTION

CODE

LIST PRICE EX. GST

101

COVER FOR SCREW (handle support)

51.00.00.001

2.17

102

HANDLE SUPPORT

51.00.00.002

12.16

103

DISK LATCH

51.00.00.003

10.22

104

SPRING LATCH BEARING

51.00.00.004

0.38

105

SPRING LATCH SPRING

51.00.00.005

1.77

106

PIN HANDLE SUPPORT

80.00.000.54

8.87

107

ELECTRIC FAIRLEAD

51.00.00.006

2.23

108

CONNECTION

51.00.00.007

109

BEARING 608 2Z INOX 22X8X7

51.00.00.008

110

GASKET 10X22X7

111 112 113

SCREW TSP CROSS M6X16 INOX UNI 5933

51.00.00.012

0.50

114

CYLINDRIC PIN diam. 4x20

51.00.00.013

1.88

115

INOX SHAFT BRUSHES

80.00.00.062

40.53

116

SEEGER D.12

51.00.00.014

0.43

117

MOTOR Volt 230 Hz 50

80.00.00.227

337.87

118

INOX SHAFT

51.00.00.015

119

SCREW TCB M4X10

120

MAIN FRAME ASSEMBLED

121

130

GEAR AND PULLEY ASSEMBLY Z30

80.00.00.181

131

WASHER NOCHTED D4

51.00.00.022

0.15

132

GEAR RIGHT (CYLINDER)

80.00.00.027

25.78

133

PULLEY (MOTOR)

51.00.00.023

20.63

134 VV 135

GASKET (TUBE)

51.00.00.024

0.36

SCREW ST M5X8 INOX UNI 5923

51.00.00.025

0.30

BELT HTD

51.00.00.026

23.92

136 TAV. 100 137

Duplex Mini 280 Spare Parts List

TUBE TEFLON

MAIN FRAME AND TRANSMISSION

46.71

51.00.00.027

14.78 LIST PRICE 51.00.00.028 1.64 CODE EX. GST 51.00.00.029 0.31

138 POS. 139

GASKET FOR MOTOR

140 101

CABLE COVERSTAY FOR SCREW (handle support)

51.00.00.030 51.00.00.001

1.53 2.17

141 102

INSIDE SUMP HANDLE SUPPORT

51.00.00.031 51.00.00.002

10.84 12.16

SCREW TCB 3,9X16 ZN

DESCRIPTION

142 103

GEAR RIGHT (BRUSH) DISK LATCH

80.00.00.025 51.00.00.003

30.48 10.22

143 104

GEAR Z60 LEFTBEARING SPRING LATCH

80.00.00.024 51.00.00.004

36.63 0.38

144 105

GEAR Z60 RIGHTSPRING SPRING LATCH

80.00.00.022 51.00.00.005

36.63 1.77

145 106

GEAR LEFT ( SUPPORT CYLINDER ) PIN HANDLE

80.00.00.026 80.00.000.54

25.78 8.87

146 107

SCEW TSP FAIRLEAD CROSS M5X12 ELECTRIC

51.00.00.032 51.00.00.006

0.53 2.23

147 108

BRUSH BROWN 0,12 CONNECTION

51.00.00.033 51.00.00.007

115.00 10.40

10.40

147 109

BRUSH YELLOW BEARING 608 2Z 0,12 INOX 22X8X7

51.00.00.034 51.00.00.008

115.00 23.05

23.05

110 147

GASKETBLUE 10X22X7 BRUSH 0,15

51.00.00.009 51.00.00.035

3.94 115.00

51.00.00.009

3.94

111 147

BEARING 6001 2Z 28X12X8 BRUSH RED 0,15

51.00.00.010 51.00.00.036

7.74 115.00

BEARING 6001 2Z 28X12X8

51.00.00.010

7.74

112 147

GASKETBLACK 12X30X7 BRUSH 0,18

51.00.00.011 51.00.00.037

4.50 115.00

GASKET 12X30X7

51.00.00.011

4.50

113 148

TSPM6X16 CROSS M6X16 INOX UNI 5933 SCREW TB ZN.

51.00.00.012 51.00.00.038

0.50 0.65

114 149

CYLINDRIC PINHANDLE diam. 4x20 WASHER FOR SUPPORT

51.00.00.013 51.00.00.039

1.88 1.11

115 150

INOX SHAFT WASHER FORBRUSHES PULLEY

80.00.00.062 51.00.00.040

40.53 3.06

116 151

SEEGER D.125X5X12 KEY MOTOR

51.00.00.014 51.00.00.041

0.43 1.70

117 152

MOTOR Volt(3230 Hz 50 TERMINAL POLES)

80.00.00.227 51.00.00.042

337.87 1.24

118 153

INOX SHAFT WASHER M4

51.00.00.015 51.00.00.043

4.05 0.27

119 154

SCREW TCB SEEGER D.8 M4X10

51.00.00.016 51.00.00.044

0.23 1.10

4.05

120 155

MAIN FRAME ASSEMBLED TERMINAL CONTACT

80.00.00.283 51.00.00.086

209.16 0.68

51.00.00.016

0.23

121 156

WASHERPH NOCHTED M5TRIL. SCREW M5X10 ZN.

51.00.00.017 51.00.00.087

0.18 0.41

80.00.00.283

209.16

122

BEARING 6000 2Z

51.00.00.018

7.12

WASHER NOCHTED M5

51.00.00.017

0.18

123

NUT M5 NOTCHTED

51.00.00.019

0.25

122

BEARING 6000 2Z

51.00.00.018

7.12

124

GEAR LEFT (BRUSH)

80.00.00.020

30.48

123

NUT M5 NOTCHTED

51.00.00.019

0.25

125

SEEGER D.10 (SHAFT)

51.00.00.020

0.36

124

GEAR LEFT (BRUSH)

80.00.00.020

30.48

126

SHAFT FOR PULLEY

80.00.00.013

5.42

125

SEEGER D.10 (SHAFT)

51.00.00.020

0.36

127

GEAR LEFT Z30

80.00.00.031

25.36

126

SHAFT FOR PULLEY

80.00.00.013

5.42

128

GEAR RIGHT Z30

80.00.00.030

25.36

129

SCREW TCB M5X16

51.00.00.021

0.47

127

GEAR LEFT Z30

80.00.00.031

25.36

130

GEAR AND PULLEY ASSEMBLY Z30

80.00.00.181

46.71

128

GEAR RIGHT Z30

80.00.00.030

25.36

131

WASHER NOCHTED D4

51.00.00.022

0.15

129

SCREW TCB M5X16

51.00.00.021

0.47

132

GEAR RIGHT (CYLINDER)

80.00.00.027

25.78

130

GEAR AND PULLEY ASSEMBLY Z30

80.00.00.181

46.71

133

PULLEY (MOTOR)

51.00.00.023

20.63

131

WASHER NOCHTED D4

51.00.00.022

0.15

134

GASKET (TUBE)

51.00.00.024

0.36

132

GEAR RIGHT (CYLINDER)

80.00.00.027

25.78

135

SCREW ST M5X8 INOX UNI 5923

51.00.00.025

0.30

133

PULLEY (MOTOR)

51.00.00.023

20.63

136

BELT HTD

51.00.00.026

23.92

134

GASKET (TUBE)

51.00.00.024

0.36

137

TUBE TEFLON

51.00.00.027

14.78

135

SCREW ST M5X8 INOX UNI 5923

51.00.00.025

0.30

138

GASKET FOR MOTOR

51.00.00.028

1.64

136

BELT HTD

51.00.00.026

23.92

139

SCREW TCB 3,9X16 ZN

51.00.00.029

0.31

140

CABLE STAY

51.00.00.030

1.53

137

TUBE TEFLON

51.00.00.027

14.78

141

INSIDE SUMP

51.00.00.031

10.84

138

GASKET FOR MOTOR

51.00.00.028

1.64

142

GEAR RIGHT (BRUSH)

80.00.00.025

30.48

139

SCREW TCB 3,9X16 ZN

51.00.00.029

0.31

143

GEAR Z60 LEFT

80.00.00.024

36.63

140

CABLE STAY

51.00.00.030

1.53

144

GEAR Z60 RIGHT

80.00.00.022

36.63

141

INSIDE SUMP

51.00.00.031

10.84

145

GEAR LEFT ( CYLINDER )

80.00.00.026

25.78

142

GEAR RIGHT (BRUSH)

80.00.00.025

30.48

146

SCEW TSP CROSS M5X12

51.00.00.032

0.53

143

GEAR Z60 LEFT

80.00.00.024

36.63

147

BRUSH BROWN 0,12

51.00.00.033

115.00

144

GEAR Z60 RIGHT

80.00.00.022

36.63

147

BRUSH YELLOW 0,12

51.00.00.034

115.00

145

GEAR LEFT ( CYLINDER )

80.00.00.026

25.78

147

BRUSH BLUE 0,15

51.00.00.035

115.00

147

BRUSH RED 0,15

51.00.00.036

115.00

146

SCEW TSP CROSS M5X12

51.00.00.032

0.53

147

BRUSH BLACK 0,18

51.00.00.037

115.00


Duplex 280 Spare List TAV 200 VV

Duplex Mini 280 Spare Parts List

TAV.200

CYLINDER, CONVEYORS AND ACCESSORIES

POS.

DESCRIPTION

CODE

PRICE

201

MOTOR CYLINDER ASSEMBLED

80.00.00.210

61.10

202

SPACER

80.00.00.149

16.44

203

IDLE CYLINDER ASSEMBLED

80.00.00.211

55.19

240

CONVEYOR BELT

80.00.00.017

54.94

205

CYLINDER SUPPORT ASSEMBLED

80.00.00.037

41.94

206

SCREW TSP CROSS M6X16 ZN

51.00.00.045

0.50

207

CYLINDRIC PIN diam. 3X20

5.10.00.0088

1.57

TAV.300

OUTSIDE SUMP

POS.

DESCRIPTION

CODE

PRICE

302

OUTSIDE SUMP WITH SMALL TRANSPORT WHEELS

80.00.00.207

146.37

301

OUTSIDE SUMP COMPLETE

80.00.00.275

79.11

303

WASHER 6x16x1 ZN

51.00.00.046

0.33

304

NUT M6 NOCTHED LOW

51.00.00.047

0.46 17.04

305

WHEEL (TRANSLATION)

51.00.00.048

306

SHAFT FOR TRANSLATION WHEEL

51.00.00.049

5.63

307

SCREW TB M5X16

51.00.00.050

0.43

308

PERIMETER SEAL (OUT SIDE SUMP )

51.00.00.051

4.76

TAV.400

SUMP, RECOVERY TANK, REAR SUMP

POS.

DESCRIPTION

CODE

PRICE

401

BRUSH COVER ABS BLUE

51.00.00.052

22.52

402

COVER

80.00.00.058

18.30

403

RECOVERY TANK COMPLETE

80.00.00.271

76.23

404

SET OF TRIMMERS AND SCREWS (FOR 1 MACHINE)

80.00.00.273

17.16

405

SCREW TBEI M6X16 ZN

51.00.00.053

0.65

406

SCREW TB CROSS M4X14 ZN

51.00.00.054

0.37

407

LIFTING JACK

80.00.00.129

6.19

408

REAR SIDE

80.00.00.128

65.50

409

BUSH

51.00.00.055

0.41

410

NUT LOW M4

51.00.00.055

0.22

411

SPRING (LIFTING JACK)

51.00.00.056

3.84

412

SCREW TB 4,2X13 ZN.

51.00.00.057

0.43

413

WASHER KNURLED D.4

51.00.00.058

0.15

414

SCREW FOR TRIMMERS TSP PH 2,9X9,5 INOX

51.00.00.059

0.16

415

TRIMMER

51.00.00.060

6.54

TAV.500

HANDLE

POS.

DESCRIPTION

CODE

PRICE


202

SPACER

80.00.00.149

16.44

203

IDLE CYLINDER ASSEMBLED

80.00.00.211

55.19

240

CONVEYOR BELT

80.00.00.017

54.94

80.00.00.037

41.94

Duplex TAV 300 205 280 Spare CYLINDERList SUPPORT ASSEMBLED 206

SCREW TSP CROSS M6X16 ZN

51.00.00.045

0.50

207

CYLINDRIC PIN diam. 3X20

5.10.00.0088

1.57

TAV.300

OUTSIDE SUMP

POS.

DESCRIPTION

CODE

PRICE

302

OUTSIDE SUMP WITH SMALL TRANSPORT WHEELS

80.00.00.207

146.37

301

OUTSIDE SUMP COMPLETE

80.00.00.275

79.11

303

WASHER 6x16x1 ZN

51.00.00.046

0.33

304

NUT M6 NOCTHED LOW

51.00.00.047

0.46 17.04

305

WHEEL (TRANSLATION)

51.00.00.048

306

SHAFT FOR TRANSLATION WHEEL

51.00.00.049

5.63

307

SCREW TB M5X16

51.00.00.050

0.43

308

PERIMETER SEAL (OUT SIDE SUMP )

51.00.00.051

4.76

TAV.400

SUMP, RECOVERY TANK, REAR SUMP

POS.

DESCRIPTION

CODE

PRICE

401

BRUSH COVER ABS BLUE

51.00.00.052

22.52

402

COVER

80.00.00.058

18.30

403

RECOVERY TANK COMPLETE

80.00.00.271

76.23

404

SET OF TRIMMERS AND SCREWS (FOR 1 MACHINE)

80.00.00.273

17.16

405

SCREW TBEI M6X16 ZN

51.00.00.053

0.65

406

SCREW TB CROSS M4X14 ZN

51.00.00.054

0.37

407

LIFTING JACK

80.00.00.129

6.19

408

REAR SIDE

80.00.00.128

65.50

409

BUSH

51.00.00.055

0.41

410

NUT LOW M4

51.00.00.055

0.22

411

SPRING (LIFTING JACK)

51.00.00.056

3.84

412

SCREW TB 4,2X13 ZN.

51.00.00.057

0.43

413

WASHER KNURLED D.4

51.00.00.058

0.15

414

SCREW FOR TRIMMERS TSP PH 2,9X9,5 INOX

51.00.00.059

0.16

415

TRIMMER

51.00.00.060

6.54

TAV.500

HANDLE

POS.

DESCRIPTION

CODE

PRICE

501

HANDLE

80.00.00.076

57.14

502

SWITCH 0-1

51.00.00.062

12.33

503

CIRCUIT BREAKER "MOTOR PROTECTOR"

51.00.00.063

29.05

504

ELECTRIC FAIRLEAD

51.00.00.006

2.23

505

SCREW 2,9X16

51.00.00.065

0.26

506

FAIRLEAD ON HANDLE

51.00.00.066

2.58

507

SCREW TBCE M6X16 ZN

51.00.00.053

0.65

508

TAPERED INSERS

51.00.00.067

3.10

509

LEVER WATER RELEASE

80.00.00.078

6.76

510

COVER FOR HANDLE

80.00.000.77

11.40


303

WASHER 6x16x1 ZN

51.00.00.046

0.33

304

NUT M6 NOCTHED LOW

51.00.00.047

0.46

305

WHEEL (TRANSLATION)

51.00.00.048

17.04

Duplex List TAV 400 306 280 Spare SHAFT FOR TRANSLATION WHEEL

51.00.00.049

5.63

307

SCREW TB M5X16

51.00.00.050

0.43

308

PERIMETER SEAL (OUT SIDE SUMP )

51.00.00.051

4.76

TAV.400

SUMP, RECOVERY TANK, REAR SUMP

POS.

DESCRIPTION

CODE

PRICE

401

BRUSH COVER ABS BLUE

51.00.00.052

22.52

402

COVER

80.00.00.058

18.30

403

RECOVERY TANK COMPLETE

80.00.00.271

76.23

404

SET OF TRIMMERS AND SCREWS (FOR 1 MACHINE)

80.00.00.273

17.16

405

SCREW TBEI M6X16 ZN

51.00.00.053

0.65

406

SCREW TB CROSS M4X14 ZN

51.00.00.054

0.37

407

LIFTING JACK

80.00.00.129

6.19

408

REAR SIDE

80.00.00.128

65.50

409

BUSH

51.00.00.055

0.41

410

NUT LOW M4

51.00.00.055

0.22

411

SPRING (LIFTING JACK)

51.00.00.056

3.84

412

SCREW TB 4,2X13 ZN.

51.00.00.057

0.43

413

WASHER KNURLED D.4

51.00.00.058

0.15

414

SCREW FOR TRIMMERS TSP PH 2,9X9,5 INOX

51.00.00.059

0.16

415

TRIMMER

51.00.00.060

6.54

TAV.500

HANDLE

POS.

DESCRIPTION

CODE

PRICE

501

HANDLE

80.00.00.076

57.14

502

SWITCH 0-1

51.00.00.062

12.33

503

CIRCUIT BREAKER "MOTOR PROTECTOR"

51.00.00.063

29.05

504

ELECTRIC FAIRLEAD

51.00.00.006

2.23

505

SCREW 2,9X16

51.00.00.065

0.26

506

FAIRLEAD ON HANDLE

51.00.00.066

2.58

507

SCREW TBCE M6X16 ZN

51.00.00.053

0.65

508

TAPERED INSERS

51.00.00.067

3.10

509

LEVER WATER RELEASE

80.00.00.078

6.76

510

COVER FOR HANDLE

80.00.000.77

11.40

511

CLEAN WATER TANK COMPLETE

80.00.00.236

200.58

512

CABLE

80.00.00.261

5.45

513

METAL TUBE (HANDLE)

80.00.00.166

14.86

514

SCREW TB CROSS M5X16

51.00.00.071

0.59

515

CLEAN WATER TANK SUPPORT

80.00.00.075

12.16

516

GASKET 10X19X7

51.00.00.073

3.94

517

CONDENSOR

51.00.00.074

22.55

518

CABLE WITH SHUKO PLUG

51.00.00.075

36.75

519

DOUBLE POLES INTAKE

51.00.00.076

7.09

520

SINGLE POLE TERMINAL

51.00.00.077

0.84

521

SILICON TUBE 8X4

51.00.00.078

2.39


410

NUT LOW M4

51.00.00.055

0.22

411

SPRING (LIFTING JACK)

51.00.00.056

3.84

412

SCREW TB 4,2X13 ZN.

51.00.00.057

0.43

413

WASHER KNURLED D.4

51.00.00.058

0.15

414

SCREW FOR TRIMMERS TSP PH 2,9X9,5 INOX

51.00.00.059

0.16

415

TRIMMER

51.00.00.060

6.54

Duplex 280 Spare List TAV 500 TAV.500

HANDLE

POS.

DESCRIPTION

CODE

PRICE

501

HANDLE

80.00.00.076

57.14

502

SWITCH 0-1

51.00.00.062

12.33

503

CIRCUIT BREAKER "MOTOR PROTECTOR"

51.00.00.063

29.05

504

ELECTRIC FAIRLEAD

51.00.00.006

2.23

505

SCREW 2,9X16

51.00.00.065

0.26

506

FAIRLEAD ON HANDLE

51.00.00.066

2.58

507

SCREW TBCE M6X16 ZN

51.00.00.053

0.65

508

TAPERED INSERS

51.00.00.067

3.10

509

LEVER WATER RELEASE

80.00.00.078

6.76

510

COVER FOR HANDLE

80.00.000.77

11.40

511

CLEAN WATER TANK COMPLETE

80.00.00.236

200.58

512

CABLE

80.00.00.261

5.45

513

METAL TUBE (HANDLE)

80.00.00.166

14.86

514

SCREW TB CROSS M5X16

51.00.00.071

0.59

515

CLEAN WATER TANK SUPPORT

80.00.00.075

12.16

516

GASKET 10X19X7

51.00.00.073

3.94

517

CONDENSOR

51.00.00.074

22.55

518

CABLE WITH SHUKO PLUG

51.00.00.075

36.75

519

DOUBLE POLES INTAKE

51.00.00.076

7.09

520

SINGLE POLE TERMINAL

51.00.00.077

0.84

521

SILICON TUBE 8X4

51.00.00.078

2.39


Duplex 280 Spare List TAV 600 VV

Duplex Mini 280 Spare Parts List

TAV.600

CLEAN WATER TANK

POS.

DESCRIPTION

CODE

PRICE

601

HOLDING SPRING FOR TANK

80.00.00.092

8.44

602

SCREW TCCE M6X10 UNI 5931

51.00.00.079

0.53

603

VALVE CONNECTION

80.00.00.079

6.76

604

GASKET FOR CONNECTOR

51.00.00.080

1.10

605

GASKET FOR VALVE

51.00.00.081

0.80

606

TERMINAL, INOX CABLE ASSEMBLY

80.00.00.084

16.20

607

INSIDE SPRING (VALVE)

51.00.00.082

4.02

608

COVER VALVE

51.00.00.083

1.69

609

CLEAN WATER TANK (BODY)

80.00.00.059

93.59

610

RUBBER CAP

51.00.00.084

6.90

611

TERMINAL WITH SCREW

51.00.00.085

4.53

612

CLEAN WATER TANK COMPLETE

80.00.00.236

200.57


Technical Drawings and Price list for Duplex 280  

Technical Drawings for Duplex 280

Advertisement
Read more
Read more
Similar to
Popular now
Just for you